

**TRANSLATION OF THE OFFICIAL DOCUMENT:**

REACTION TO FIRE CLASSIFICATION REPORT  
OF A MATERIAL PROVIDED FOR IN ARTICLE 5  
OF THE DECREE OF NOVEMBER 21, 2002

Valid for 5 years from the date of issue

**REPORT No. 20-03259 L**

and 1 annex of 6 pages

MATERIAL presented by: SOTEXPRO ETS  
USINE DE PONT ROCHAND  
BP 40  
42360 PANISSIERES  
FRANCE

TRADEMARK: M140 ALU

BRIEF DESCRIPTION: 100% polyester FR fabric flame retardant in the mass and aluminized on one side  
Measured surface weight: approximately 80 g / m<sup>2</sup>  
Measured thickness: 0.2 mm

TEST REPORT: No. 20-03259 <sub>E1-V1</sub> of December 11, 2020

NATURE OF TESTS: Electric burner  
Flame spread  
Testing for fusible materials

CLASSIFICATION: **M1**

SUSTAINABILITY of the classification (Article 5 of Annex 2): a priori not limited

Taking into account the criteria resulting from the tests described in the attached test report.

This report only attests to the characteristics of the sample submitted for testing and does not prejudice the characteristics of similar products. It therefore does not constitute product certification within the meaning of Article L.433-3 Order No. 2016-301 of March 14, 2016 relating to the Consumer Code.